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Sample Description:-TILES BROWN (SIZE:9'X4.5"), 34mm THICK.

TEST REPORT
Sl.no - Tests Test Values Test
Method
1.PARAMETER
1 Compressive Strength, Kg/em? 1 608.3 1S:3495(P-1)-92
?  Compressive Strength, Kg/cm? 1 641.2 18:3495(P-1)-92
3 Compressive Strength, Kg/em? 16311 15:3495(P-1)-92
4 Compressive Strength, Kg/iem? . 634.4 18:3495(P-1)-92 b Hr
'1 't ;. | :'I 4
5 Compressive Strength, Kg/cm? 1 634.9 15:3495(P-1)-92 (AT PR
| { P
‘6 \Water absarption, (%) il 15:3495(P-2)-92
=t 'Lf'-‘u'ater absarpticn, (%) 82 15:3495(P-2)-82
8 Water absorption, (%a) :7.8 - 15:3495(P-2)-82
9  Water absorption (%) 7.4 15:3495(P-2)-52
10 Water absorption, (%) - 8.6 15:3485(P-2)-92
syiion fram (he Standard Tes! Mathod | Specification - Nil )
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